Specifications
Model 925 Hydraulic Post Digger.
Ref. No Part No. Description No. Req'd
  706405 Complete Gearbox 1
1 709541 Boom Weldment 1
2 709010 Yoke Weldment 1
3 709550 Gearbox (ITG)  Click Here for Gearbox Parts List 1
4 706050 PTO Shaft Complete Click Here for PTO Parts List 1
5 706092 Output Shield 1
6 706165 Input Shield 1
7 2503094 Bolt, 5/16"-18NC x 3/4" Hex Head 2
8 2501012 Washer 5/16" Flat 2
9 830309 Lift Pin (Dia 1" x 8" Lg.) 1
10 2504068 Cotter Pin 1/4" x 1 3/4" 2
11 590071 Draw Pin (AK-479) w/ Hardware 2
12 2503039 Bolt, 3/8"-16NC x 2 1/2 Hex Head 1
13 2502008 Washer 3/8" Springlock 1
14 2500004 Nut, 3/8"-16NC Full Hex 1
15 2504011 Roll Pin, 3/16" x 1 1/4" 1
16 2503109 Bolt, 1/2"-13NC x 3 1/2" Hex Head 2
17 2502002 Washer, 1/2" Springlock 2
18 2500003 Nut, 1/2-13NC Full Hex 2
19 706096 Hanger Shaft 1
20 706097 Cotter Pin, 3/16" x 2" 1
21 101015 Safety Sign - Instruction 1
22 101188 Safety Sign - Gearbox Notice 1
23 101130 Safety Sign - Danger (Rotating Parts) 1
24 101032 Safety Sign - Danger (Entanglement) 1